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Test report - results
Nr LB-1/063/2013.

Client: PILKINGTON IGP Sp. z o.0.
ul. Portowa 24, 27-600 Sandomierz

Manufacturer: PILKINGTON IGP Sp. z 0.0.
ul. Portowa 24, 27-600 Sandomierz

Product: laminated glass
Designation: Pilkington Optilam™ 24 mm BR3S

Test result:
“Pilkington Optilam™ 24 mm BR3S” glass meets requirements to
class BR3S of resistance again bullet attack EN 1063:1999 standard.

Done: Warszawa , 04.11.2013.
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M.Sc. Eng. Jerzy Chytta
Head of Testing Laboratory
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